


Angelina Gathering Company, LLC 
 

 

 
 
 

Prepared for:  
Shell Chemical 
Appalachia LLC 

 
Prepared by: 

 
 
 

 

 
 
 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
(NPDES) APPLICATION FOR PERMIT AMENDMENT 

 
NOVEMBER 2015 

   

SSSHHHEEELLLLLL   CCCHHHEEEMMMIIICCCAAALLL   AAAPPPPPPAAALLLAAACCCHHHIIIAAA   LLLLLLCCC   

PPPRRROOOPPPOOOSSSEEEDDD   PPPEEETTTRRROOOCCCHHHEEEMMMIIICCCAAALLLSSS   CCCOOOMMMPPPLLLEEEXXX   
PPPOOOTTTTTTEEERRR   AAANNNDDD   CCCEEENNNTTTEEERRR   TTTOOOWWWNNNSSSHHHIIIPPPSSS   

BBBEEEAAAVVVEEERRR   CCCOOOUUUNNNTTTYYY,,,   PPPEEENNNNNNSSSYYYLLLVVVAAANNNIIIAAA   
   









 

NPDES Application    Shell Chemical Appalachia LLC 
November 2015    Proposed Petrochemicals Complex 
[...]
the approval from CTSA to connect the domestic waste generated at Petrochemical Plant to their 
treatment system, and this agreement is not part of the NPDES permit for the plant.  

 

1.6. Storm Water Management 

The primary function of the Storm Water Management system is to ensure that drainage 
networks are suitable for collecting and conveying specific effluents and runoffs from 
catchments and sub-catchments, and designed such that optimum segregation of different 
effluent streams is achieved.  The attached figures show the overall site drainage plan and 
provides the stormwater balance. 

1.6.1. Clean Rainwater (CR) system. 

The Clean Rainwater system consists exclusively of areas where surface rainwater is not 
anticipated to be contaminated by hydrocarbons or chemicals or buoyant solids due to facility 
operations.  CR rain water runoffs are routed via surface drain systems (e.g. ditches, culverts) 
and soak-aways (as appropriate) to CR ponds. The CR ponds are provided with a controlled 
outlet before leaving the site. 

1.6.2. Accidentally Contaminated (AC) water system. 

The AC system collects mainly surface water (rainfall and or firewater) from areas where spills 
or leakages of hydrocarbons or chemicals or solid PE pellets may be anticipated, but not 
expected.  The philosophy is to route AC to WWTP.  The AC underground network is composed 
of trenches, catch basins, manholes, perimeter drainage channels and pipes. 

1.6.3. Curbed Continuously Contaminated (CCC) System. 

The CCC system is a gravity based drainage system that manages water in local sumps. The 
CCC paving design shall accommodate 100% concentration and at least 24 hour exposure to the 
likely spilled contents. These areas shall be separated from adjacent areas by a curb or high point 
and shall be sized to accommodate the anticipated maximum spill volume. Two types of CCC 
areas are defined: 

 CCC areas with a sump.  Storm water collected in these areas shall be removed by 
truck or drain via a normally closed (NC) valve.  Any spills shall be removed by truck 
and disposed. 



 
SECTION 6 

Wastewater and Stormwater Description and Diagrams 
NPDES Application- Shell Petrochemical Complex 

Page 4 

 CCC/AC Areas.  These areas are CCC areas, which are AC when not in use (e.g. 
truck loading / unloading areas).  The AC connection is normally open to drain storm 
water to the AC system.  However, during operation activities the AC connection 
shall be closed and any collected CCC liquids shall be diverted/evacuated/pumped to 
WWTP area.  In other words, this area acts as if it is an AC area but the CCC criteria 
for permeability of the containment materials shall be met. 



 
SECTION 6 

Wastewater and Stormwater Description and Diagrams 
NPDES Application- Shell Petrochemical Complex 

Page 5 

Outfalls in Existing Permit Proposed Revised Outfall Numbers 

001 
Treated Storm water monitored at IMP 101 

001 
Treated process wastewater monitored at IMP 101 and 
noncontact cooling water 

002 Treated Sanitary Wastewater 002 Storm water from East RR Pond 

003 Once through non-contact cooling water 003 Overflow from East RR Pond 

004 

Treated Storm water runoff from process area of  
plant 
(Former Fly Ash pond/ITS) 

004 

Overflow from AC pond 
Need to have “Phased Approach” for outfall 004. Transition 
to “Clean Storm” after submission of validating storm water 
data 

005 Fly ash leachate and storm water runoff 005 Ground water runoff in Mall Lot 2 

  006 Storm water from South Ponds 

007 
Overflow from a storm water runoff collection 
basin 

007 
Overflow from South Pond 

008 Storm water runoff from plant yard areas 008 Storm water from CR Pond 

009 Overflow from  storm water runoff collection basin 009 Overflow from CR pond 

010 
Storm water runoff from former coal pile area and 
plant yard areas 

010 Storm water from West RR Basin 

011 Screen back wash from power plant intake 011 Raw Water Intake Screen Backwash 

  012 Overflow from West RR Basin 

013 

Treated storm water runoff from process area of 
plant and overflows from the Storm water 
replacement pond monitored at IMP 113 

013 

Outfall from North Pond 
Need to have “Phased Approach” for outfall 013. Transition 
to “Clean Storm” after submission of validating storm water 
data 

 
 

014 
Overflow from North Pond  
Physically in same location as 113 

017 Storm water runoff   

018 Storm water runoff   

019 Storm water runoff   

020 Storm water runoff   

021 Storm water runoff   

101 
Treated Storm water runoff from process area of  
plant 

101 IMP for wastewater treatment plant effluent (ELG 
Compliance) 

 
 108 Internal Monitoring Point for Hydro Test Water 

Discharge through CR Pond outfall 008 

104 Overflows basin 1   

113 Overflows from the Storm water replacement pond   

114 Overflows from Storm Water West Retention Pond   

204 Overflows basin 2   

304 Overflows basin 3   

404 Overflows basin 4   

504 Overflows basin 5   

604 Overflows basin 6   



 
SECTION 6 

Wastewater and Stormwater Description and Diagrams 
NPDES Application- Shell Petrochemical Complex 

Page 6 

713 Overflows basin 7   

813 Overflows basin 1   

1. Outfalls are number 0XX 
2. Overflows are outfalls as they do not discharge to another outfall 
3. Internal Monitoring Points start with “1XX” with XX outfall that eventually discharge 

 



WET	
Weather	
Conc.

DRY	
Weather	
Conc.

Mass	
Loading

WET	
Weather	
Conc.

DRY	
Weather	
Conc.

Mass	
Loading

WET	
Weather	
Conc.

DRY	
Weather	
Conc.

Mass	
Loading

WET	
Weather	
Conc.

DRY	
Weather	
Conc.

Mass	
Loading

(mg/L) (mg/L) (lb/day) (mg/L) (mg/L) (lb/day) (mg/L) (mg/L) (lb/day) (mg/L) (mg/L) (lb/day)
Flow	(m3/hr)	 202 127 ‐ 202 127 ‐ 593 518 ‐ 593 518 ‐
Flow	(gpm) 887 557 ‐ 887 557 ‐ 2,607 2,277 ‐ 2,607 2,277 ‐
pH	(std	unit) 6.5	‐	8 6.5	‐	8 ‐ 6.5	‐	8 6.5	‐	8 ‐ 6.5	‐	8 6.5	‐	8 ‐ 6.5	‐	8 6.5	‐	8 ‐
Temp		(°C) 21	‐	32 24	‐	33 ‐ 21	‐	32 24	‐	33 ‐ 35	‐	39 38	‐	40 ‐ 35	‐	39 38	‐	40 ‐
BOD		 47 45 501 23 23 250 36 34 1,121 18 17 561
COD		 141 136 1,502 105 102 1,126 87 79 2,743 66 59 2,057
TSS	 71 69 761 36 35 380 57 55 1,795 29 27 898
TDS	 4,690 7,375 50,078 4,690 7,375 50,078 2,916 3,317 91,442 2,916 3,317 91,442
TOC	 31 31 331 15 16 165 20 18 620 10 9 310
Oil	and	grease	 19 18 200 9 9 100 10 8 304 5 4 152
Methanol	 0.1 0.1 1.0 0.04 0.1 0.5 0.03 0.03 1.0 0.02 0.02 0.5
Benzene	 0.3 0.5 3.6 0.2 0.3 1.8 0.1 0.1 3.6 0.1 0.1 1.8
Phenols	 0.1 0.1 0.7 0.03 0.1 0.4 0.02 0.02 0.7 0.01 0.01 0.4
3,4‐Benzofluoranthene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Acenaphthene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Acenaphthylene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Acetaldehyde	 0.3 0.5 3.6 0.2 0.3 1.8 0.1 0.1 3.6 0.1 0.1 1.8
Acetic	Acid	 0.3 0.5 3.6 0.2 0.3 1.8 0.1 0.1 3.6 0.1 0.1 1.8
Anthracene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Benzo(a)anthracene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Benzo(a)pyrene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Ethylbenzene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Fluorene	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Formaldehyde	 1.0 1.5 10.7 0.5 0.8 5.4 0.3 0.4 10.7 0.2 0.2 5.4
Formic	Acid	 0.3 0.5 3.6 0.2 0.3 1.8 0.1 0.1 3.6 0.1 0.1 1.8
Propionic	Acid	 0.3 0.5 3.6 0.2 0.3 1.8 0.1 0.1 3.6 0.1 0.1 1.8
Styrene	 0.0 0.1 0.4 0.02 0.03 0.2 0.01 0.01 0.4 0.01 0.01 0.2
Toluene	 0.2 0.3 1.8 0.1 0.1 0.9 0.1 0.1 1.8 0.03 0.03 0.9
Xylene	 0.5 0.8 5.7 0.3 0.4 2.9 0.2 0.2 5.7 0.1 0.1 2.9
Xylenol	 0.5 0.8 5.7 0.3 0.4 2.9 0.2 0.2 5.7 0.1 0.1 2.9
Nitrate	as	N	 0.5 0.8 5.4 0.3 0.4 2.7 4.1 4.7 129.5 2.1 2.4 64.8
Nitrite	as	N	 0.02 0.03 0.2 0.01 0.01 0.1 0.14 0.16 4.3 0.07 0.08 2.2
Ammonia	as	N	 3.6 5.4 38.6 1.8 2.7 19.3 1.6 1.8 51.0 0.8 0.9 25.5
Total	Nitrogen	 0.1 0.2 1.4 0.1 0.1 0.7 0.05 0.05 1.4 0.02 0.02 0.7
Total	Phosphorous	 0.04 0.1 0.4 0.02 0.03 0.2 3.24 3.7 101.6 1.62 1.85 50.8
Sulfide	 0.2 0.3 2.4 0.1 0.2 1.2 0.1 0.1 2.4 0.0 0.0 1.2
Sulfite	 0.2 0.3 2.4 0.1 0.2 1.2 0.1 0.1 2.4 0.0 0.0 1.2
Sulfate	 526 786 5,619 263.1 393.0 2,809 720 812 22,578 360.0 405.8 11,289
Na2S(	as	Na2S)	 0.1 0.1 0.7 0.03 0.05 0.3 0.02 0.02 0.7 0.01 0.01 0.3
Na2CO3	 596 891 6,366 298 445 3,183 203 218 6,366 102 109 3,183
Na2SO4	 1,452 2,169 15,507 726 1,085 7,753 494 531 15,507 247 266 7,753
Thiosulfates	 27 41 293 14 21 147 9 10 293 5 5 147
Hardness		(as	CaCO3) 4 5 38 1.8 2.7 19 1.2 1.3 38 0.6 0.7 19
Alkalinity	(as	CaCO3)	 31 47 336 15.7 23.5 168 110 125 3,438 54.8 62.4 1,719
Aluminum	 0.9 1.4 10 0.5 0.7 5 4.3 4.9 134 2.1 2.4 67
Calcium	 40 59 423 19.8 29.6 212 168 191 5,263 83.9 95.6 2,632
Chloride	 72 107 764 35.8 53.5 382 275 313 8,624 137.5 156.6 4,312
Chromium.	Total 0.4 0.6 4.1 0.2 0.3 2.0 0.1 0.1 4.1 0.06 0.07 2.0
Copper,	Total	 0.2 0.2 1.6 0.1 0.1 0.8 0.05 0.06 1.6 0.03 0.03 0.8
Cyanide,	Total	 0.2 0.2 1.6 0.1 0.1 0.8 0.05 0.06 1.6 0.03 0.03 0.8
Fluoride	 0.6 0.9 6.4 0.3 0.4 3.2 1.0 1.1 31.2 0.5 0.6 15.6
Iron	 3 5 36 1.7 2.5 18 7 8 210 3.3 3.8 105
Magnesium	 11 17 122 5.7 8.5 61 47 54 1,487 23.7 27.0 744
Manganese,	Total	 0.4 0.6 4.1 0.2 0.3 2.0 0.1 0.1 4.1 0.1 0.1 2.0
Nickel,	Total	 0.04 0.06 0.4 0.02 0.03 0.2 0.01 0.01 0.4 0.01 0.01 0.2
Potassium	 3 4 27 1.3 1.9 14 11 13 358 5.7 6.5 179
Silica	(as	SiO2)	 5 7 53 2.5 3.7 26 20 23 632 10.1 11.5 316
Sodium	 239 357 2,551 119 178 1,275 258 290 8,094 129 145 4,047

Stream	Conditions
Monthly	MaximumDaily	Maximum Monthly	MaximumDaily	Maximum

Treated	Effluent	from	WWTP	(IMP	101) Treated	Effluent	+	CWT	Blowdown	to	Outfall	001



Flow: gpm gpm Process ISBL OSBL

4.40 m3/h Off Gas to

Thermal Oxidizer

Spent Caustic Brine

22.9 (Norm) 62.5 (Max) 25.52

Process Water Quench & Steam Blowdown

89.3 (Norm) 282.5 (Max)

Off Gas to

Thermal Oxidizer

26.4 TRUE

TRUE Recovered Oil TRUE

495.9 DRY 0.01 95.1 TRUE

825.9 WET TRUE

589.5 DRY 651.7 DRY TRUE

26.4 495.9 DRY 606.3 DRY 919.5 WET 981.7 WET 556.7 DRY 2277.1

825.9 WET 936.3 WET 886.7 WET 2607.1

TRUE RAS 95.1

TRUE NNF Backwash Water NNF

WAS 16.8

26.4 1% Off-spec Effluent

11.2 Supernatant

Off Gas to 5.6

Thermal Oxidizer 3%

Wash Water / 79.2 Recovered Oil 1.4 1.40

AC Runoff from 12% TRUE

Process Areas 4.2

110.0 (Norm) 315.0 (Norm)
Runoff (Max) Filtrate

Recovered Oil

EWSS Wash Water 110.4

0.9 Internal Recycled Waste Stream TRUE

PE Silo/Railcar Wash Water

70.0

HRSG Blowdown 0.01

55.0 `
Demin Regeneration Waste

62.2

NNF

Cooling Tower Blowdown

1786.4

NNF

Off-spec Effluent

Cooling Tower Blowdown routed to AC Pond, if the hydrocarbon contamination lasts more than a day.

Cooling Tower Blowdown routed to Biotreater, if the hydrocarbon contamination lasts less than a day.

330.0 Cooling Tower Blowdown normally comingles with treated effluent downstream of WWTP.

Sludge Thickener 

Tank

PE 1/

PE 2/

PE 3

Recovered 

Oil to 

Offsite

WW from PE 1 

Extrusion Section

WW from PE 2 

Extrusion Section

WW from PE 2 

Extrusion Section

Filtration of PE 

Pellets and 

other Solids

Filtration of PE 

Pellets and  and 

other Solids

Filtration of PE 

Pellets and  and 

other Solids

Ex
ce

ss
 R

a
in

fa
ll 

R
u

n
o

ff

Fo
r 

H
ea

ti
n

g
 a

n
d

 M
ic

ro
n

u
tr

ie
n

t 
Su

p
p

ly

66.0

Bioreactor 

Aeration 

Tank

Secondary 

Clarifier

Tertiary Sand 

Filter

Treated 

Effluent 

Sump

Treated 

Effluent to 

Outfall 101

ELG Compliance Point

(IMP 101)

PROJECT FRANKLIN
Wastewater Balance and Treatment

ECU

Spent Caustic 

Oxidizer
Nutrients

(N & P)

pH 

Adjustment

Flow 

Equalization 

and Oil 

Removal 

Tanks

Cooling 

Water Tower

Wash Water 

/ Rainfall 

Runoff from 

ECU and PE 

Units

Wash Water 

from EWSS 

and PE Silo 

Washing

Demineral-

izer Plant

Flow Diversion Box

Sand Filter Backwash & 

Sludge Dewatering Waste 

Sump

Recovered Oil Storage 

Tank

H
yd

ro
ca

rb
o

n
 C

o
n

ta
m

in
a

te
d

 B
lo

w
d

o
w

n

B
a

ck
w

a
sh

 w
a

st
e

Polymer 

Feed System Biosludge 

Cake to 

Offsite

315.0

22.2 hr/tank
13.3 hr/tank

Accidentally 

Contaminated (AC) Water 

Pond

Dewatering 

Centrifuge

1 2 

1 

2 

3 

3 

\\HOUIC-NA-V507\Altaf.Wani$\Cached\My Documents\Franklin Project\Water Treatment\WaterBlance RevIFF\Franklin - Water and Wastewater Balance-Rev IFF101315.xlsx

11/16/2015 WWTP - 1 of 1





 

NPDES Application    Shell Chemical Appalachia LLC 
November 2015    Proposed Petrochemicals Complex 

Section 7 
 

Post Construction Storm Water Management Plan 
 
 



SHELL CHEMICAL APPALACHIA LLC 

PROPOSED PETROCHEMICALS COMPLEX 

 

Post Construction Stormwater Management (PCSM) Plan Summary 

 
As discussed with the Department at the April 9, 2015 meeting; site development for the proposed complex is being 
conducted by two engineering firms – Jacobs and Bechtel.  Bechtel is responsible for construction of the future plant 
complex; however their scope does not include two small drainage areas (DA-7 and DA-8) of the overall project that are 
addressed in the Jacob’s PCSM.  Since each PCSM Plan document must be signed by a Registered Professional Engineer, 
each firm has sealed their work and the two plans are attached to this section. 
 
To assist the Department in their review of the combined plan, the following summarizes the information contained in 
both plans: 
 

1. The following are the designated Drainage Areas within the Project Limits of Disturbance 
Designation Acres Contractor 

DA-1 111 Bechtel 
DA-2 115 Bechtel 
DA-3 25 Bechtel 
DA-3a 4 Bechtel 
DA-4 8 Bechtel 
DA-5 74 Bechtel 
DA-6 20 Bechtel 
DA-OUT 15 Bechtel 
DA-7 10.94 Jacobs 
DA-8 4.79 Jacobs 

 
2. Peak Flow Rate Analysis 

Table 3-1 in the Bechtel PCSM Plan provides the analysis for the pre and post peak rate flows for the 2 through 
100 year storm events for the entire project area.  Table 3-1 was developed from the data/calculations performed 
by Jacobs in their Hydrologic and Hydraulic Drainage Report that was developed and submitted in support of the 
Joint Permit.  The Jacob’s report included the upstream and downstream drainage for Rag Run and Poorhouse 
Run which includes the existing and proposed areas of the project. Therefore the runoff peak rate analysis done in 
Hydrologic and Hydraulic Drainage Report is valid for evaluating the Runoff Peak Rate Analysis for the project.  
As demonstrated in the Bechtel PSCM Plan, all Post-Development peak rates are less than pre-development 
condition demonstrating compliance with Department and Township requirements for the proposed project. 
 

3. Volume Analysis 
Worksheet 4 (Change in Runoff Volume for 2-yr Storm Event) are provided in Jacob’s Hydrologic and Hydraulic 
Drainage Report , and Bechtel’s PCSM Plan.  For Areas DA-7 and DA-8, the runoff volume is less in the post-
development condition compared to pre-development, so these areas are not considered further in the analysis. 
 
For Areas DA-1 through DA-OUT the post-development volume is greater than the pre-development volume.  
Section 5 of the Bechtel PCSM Plan provides a discussion of the Best Management Practices (BMPs) that were 
incorporated and discussion of issues with BMPs not utilized.  Appendix D of the Bechtel PCSM Plan contains 
Worksheets 11, 12 and 13 showing compliance with the Water Quality Control Guidelines. 

 





Electronic documents, once printed, are uncontrolled and may become outdated. 
 

Confidential © 2015 Shell Chemical Appalachia LLC. All Rights Reserved. 

25873-001-30G-C03-00001, Rev. 000                                                       Page 2 of 63 
 

Table of Contents 

1 SITE DESCRIPTION AND ANALYSIS .................................................................... 3 

1.1 Topographic Features of the Project Site and Surrounding Area .......................... 3 
1.2 Site Soils ............................................................................................................... 3 
1.3 Project Area Runoff .............................................................................................. 3 
1.4 Design Rainfall Events .......................................................................................... 3 